\ I JianYan Testing Group Shenzhen Co., Ltd.
Report No: JYTSZB-R01-2100081

FCC REPORT

(LTE)

Applicant: Baicells Technologies Co., Ltd.

Address of Applicant: 9-10F, 1stBldg., No.81BeigingRoad, Haidian District, Beijing,
China

Equipment Under Test (EUT)

Product Name: LTE Outdoor CPE
Model No.: EG8015G-M19
Trade mark: Baicells

FCC ID: 2AG32EG8015GM19

Applicable standards: FCC CFR Title 47 Part 2
FCC CFR Title 47 Part 27 Subpart M
Date of sample receipt: 02 Feb., 2021

Date of Test: 03 Feb., to 19 Apr., 2021
Date of report issued: 26 Apr., 2021

Test Result: PASS*

*In the configuration tested, the EUT complied with the standards specified above.

Authorized Signature:

Bruce Zhang
Laboratory Manager
This report details the results of the testing carried out on one sample. The results contained in this test report do not relate to other
samples of the same product and does not permit the use of the JYT product certification mark. The manufacturer should ensure that all
products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other than that detailed in
the report, the manufacturer must ensure the new system complies with all relevant standards.

This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or
falsification of the content or appearance of this document is unlawful, and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days
only.



,\ I Report No: JYTSZB-R01-2100081

2. Version
Version No. Date Description
00 20 Apr., 2021 Original
01 26 Apr., 2021 Update page 10~13
4
Mike. ol
Tested by: Date: 26 Apr., 2021
Test Engineer
| Winwer' shany
Reviewed by: Date: 26 Apr., 2021
Project Engineer
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 2 of 91



\ I Report No: JYTSZB-R01-2100081

3. Contents

Page

1. (O@ LY/ o = =N 1 PR 1
Y 4 = 3] (@ N TR 2
3. (G101 = I TR 3
4. TEST SUMMARY ...ttt oot e ettt e e e ettt e e s et et e et eateeesesbeeesaabeeeesbteessasbteeseabessesbaeeesabbesessbaseessbbeeesssreneeins 4
5. GENERAL INFORMATION .ottt ettt e e e s e e iab b et e e e s e s s s b bbbt e e e e s e s sa bbb b eeseeessaabbbeaseeessssasbbeees 5
LT O = N [T 0 =LY 72y T R 5
5.2 GENERAL DESCRIPTION OF E.U.T .. ittt ettt s et e e bt e e s st e e s s s bt e e e e bt e e e s ambea e s s bbeessaabeesesabaeessbeneas 5
5.3 TEST ENVIRONMENT AND MODE ......cuvtiiiittieeietteeesesteresssesssssstessssssessssssesesasssessssssesssssssssssssssssssssesssssssessssssesssssesessseenes 7
5.4 DESCRIPTION OF SUPPORT UNITS ... utiiiiitiieiiiiieeietetessteeessstttsessstesssssbasssastsssssssessssssssssasssssesssesssssssessssssessssssesesssseenes 7
5.5 MEASUREMENT UNCERTAINTY 1uttttttttitiiittttiteeeesiiitssstessesssassssssessssssmmssssssssssssmissssssssssssmistsssessssssimssssesssessinssseessessinn 7
5.6 RELATED SUBMITTAL(S) / GRANT (S) «.tttttteitteteaieitesttesteesteesteestessaesseesseesseassassssssesssesssessesssesssessssssesssesssessseessesnsesseens 7
5.7 ADDITIONS TO, DEVIATIONS, OR EXCLUSIONS FROM THE METHOD ....uvtiiiiieiiiiiiiieieeeesisiiiieseesssssiissssessessssssssssesssesssnnns 7
5.8 LABORATORY FACILITY 11tttiiiiiiiiiiiiiie et iiiibet e e e e st itb et s s e e st et bt ba e e s s e e s aasbb b b eeeeeesaasbb b beseeeeseaab b baaeesessssabbbabeeeesssssbbabeeesessane 7
5.9 LABORATORY LOCATION ..iiiiiiiittiiiiie et iiiittbeit e e e e et sitbba it e s s e e st ebbbaaeeseessaasbbbbeeseeesaasab b beeeeeesaasabbbaaeesessssabbbabeesessssabbbabeeesessase 8
5.10 TEST INSTRUMENTS LIST iiiiiiitttttiteeitiiittttteesessiiisssssessesssassssssessssssamissssssssssssmisssssssssssmisstsssssssssiissssssesessiimisssesesessinn 8

(ST I S I w1 U IR 15 TR 9
6.1 CONDUCTED OUTPUT POWER ...ttt ettt ettt e s e s sttt e e e e e s s e e ab bbb e e e e e e s s e bbb b et e e e eesssabbaaeeesessines 9
6.2 PEAK-TO-AVERAGE RATIO ...t i iitttiiiii ittt ettt e e e s st bbbt e e e e e s s e e b bbb e e e e e et aa b bbb e e e e e e s e e bbb b abeeeeesesabbbaaeeeessssaabbeees 14
6.3 O CCUPY BANDWIDTH ..iittttiiiieiiiiittieie e e e s siitbar e e e e e st eebbab e e e s s e st aaabb b b eeeeeesaasb bt bessaessessabbbeaeeeessssabbbaseeeessssbbbaaeeseessaases 17
6.4 OUT OF BAND EMISSION AT ANTENNA TERMINALS ... uutttiiiiieiiiiititieteeesiesiitrreeesessssisstssssesssssssssssssssessissssssesssessinnns 28
6.5 FIELD STRENGTH OF SPURIOUS RADIATION MEASUREMENT .1vvttiiiiiiiiittiieeeesisiiirieeseessssissssesessssssisssssssssssssssssssnes 67
6.6 FREQUENCY STABILITY V.S. TEMPERATURE MEASUREMENT ...eiiiiiiiitttiieteesiisiitieeseessssissssessessssssassssssssssssssssenes 70
6.7 FREQUENCY STABILITY V.S. VOLTAGE MEASUREMENT ...ctttiiitieiiiiiitieeeeessesitreeeseessssissssessessssssssssssssssssssnsssenes 75

7 B S ST S IO = = (O 1 ST 78
8 EUT CONSTRUCTIONAL DETAILLS ... ettt ettt e e s ettt e e e e e s s st a et e e s e s s bbbt a e s e e e e s saabtreeeeeeas 79
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 3 of 91



\ I Report No: JYTSZB-R01-2100081

4. Test Summary

Test Items Section in CFR 47 Result
RF Exposure (SAR) E:z 213(9); (Please refz?fc? eS(fAR Report)
RF Output Power Part 27.50 (h)(2) Pass
Peak-to-Average Ratio Part 27.50(d)(5) Pass
Modulation Characteristics Part 2.1047 Pass
99% & -26 dB Occupied Bandwidth PZ?trJ;Z?..ég?r?w) Pass
Out of band emigsion at antenna Part 2.1053 Pass
terminals Part 27.53(m)
Field strength of spurious radiation Part 27.53(m) Pass
Frequency stability vs. temperature Part 27.54 Pass
Part 2.1055(a)(1)(b)
Frequency stability vs. voltage Part 27.54 Pass
Part 2.1055(d)(2)

Remark:

1. Pass: The EUT complies with the essential requirements in the standard.

2. The cable insertion loss used by “RF Output Power” and other conduction measurement items is
0.5dB(Fundamental Frequency below 1GHz)/1.0dB(Fundamental Frequency above 1GHz) (provided by the
customer).

ANSI/TIA-603-E-2016

TestMethod: |\ /5| c63.26-2015

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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5. General Information

5.1 Client Information

Applicant: Baicells Technologies Co., Ltd.
Address: 9-10F, 1stBldg., No.81BeigingRoad, Haidian District, Beijing, China
Manufacturer: Baicells Technologies Co., Ltd.
Address: 9-10F, 1stBldg., No.81BeigingRoad, Haidian District, Beijing, China

5.2 General Description

of E.U.T.

Product Name:

LTE Outdoor CPE

Model No.:

EG8015G-M19

Operation Frequency range:

LTE Band 41: TX: 2496MHz-2690MHz RX: 2496 MHz-2690 MHz

Modulation type:

Uplink: QPSK, 16QAM, 64QAM

Downlink: QPSK, 16QAM, 64QAM, 256QAM

Antenna type:

Internal Antenna

Antenna gain:

LTE Band 41:  15.0 dBi(declare by Applicant)

AC adapter:

Model: GO720-240-050
Input: AC100-240V 50/60Hz 0.75A
Output: DC 24.0V==0.5A

Test Sample Condition:

The applicant provided engineering samples for staying in continuously
transmitting for testing.

JianYan Testing Group Shenzhen Co.,

Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 5 of 91
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Operation Frequency List:

LTE Band 41 (5MHz)

LTE Band 41 (10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
39675 2498.50 39700 2501.00
39676 2498.60 39701 2501.10
40619 2592.90 40619 2592.90
40620 2593.00 40620 2593.00
40621 2593.10 40621 2593.10
41564 2687.40 41539 2684.90
41565 2687.50 41540 2685.00

LTE Band 41 (15MHz) LTE Band 41 (20MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
39725 2503.50 39750 2506.00
39726 2503.60 39751 2506.10
40619 2592.90 40619 2592.90
40620 2593.00 40620 2593.00
40621 2593.10 40621 2593.10
41514 2682.40 41489 2679.10
41515 2682.50 41490 2680.00

Regards to the operating frequency range, the lowest frequency, the middle frequency, and the highest
frequency of channel were selected to perform the test, and the selected channels as below:

LTE Band 41 (5MHz)

LTE Band 41 (10MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 39675 2498.5 Lowest channel 39700 2501.0
Middle channel 40620 2593.0 Middle channel 40620 2593.0
Highest channel 41565 2687.5 Highest channel 41540 2685.0

LTE Band 41 (15MHz)

LTE Band 41 (20MHz)

Channel Frequency (MHz) Channel Frequency (MHz)
Lowest channel 39725 2503.5 Lowest channel 39750 2506.0
Middle channel 40620 2593.0 Middle channel 40620 2593.0
Highest channel 41515 2682.5 Highest channel 41490 2680.0

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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5.3 Test environment and mode
Operating Environment:

Temperature: Normal: 15°C ~ 35C, Extreme: -30°C ~ +50°C

Humidity: 20% ~75% RH

Atmospheric Pressure: 1008 mbar

Voltage: Nominal: 120Vac, Extreme: Low 102Vac, High 138Vac

Test mode:

LTE QPSK mode Keep the EUT communication with simulated station in QPSK mode
LTE 16-QAM mode Keep the EUT communication with simulated station in 16-QAM mode
LTE 64-QAM mode Keep the EUT communication with simulated station in 64-QAM mode

Remark: The EUT has been tested under continuous transmitting mode. Channel Low, Mid and High
for each type band with rated data rate were chosen for full testing. The field strength of spurious
radiation emission was measured as EUT stand-up position (H mode) and lie down position (E1, E2
mode) for these modes. Just the worst case position (H mode) shown in report.

5.4 Description of Support Units

Test Equipment Manufacturer Model No. Serial No.
Simulated Station Anritsu MT8820C 6201026545
5.5 Measurement Uncertainty
Parameters Expanded Uncertainty
Radiated Emission (9kHz ~ 30MHz) +3.12 dB (k=2)
Radiated Emission (30MHz ~ 1000MHz) +4.32 dB (k=2)
Radiated Emission (1GHz ~ 18GHz) +5.16 dB (k=2)
Radiated Emission (18GHz ~ 40GHZz) +3.20 dB (k=2)

5.6 Related Submittal(s) / Grant (s)

| This is an original grant, no related submittals and grants. |

5.7 Additions to, deviations, or exclusions from the method
I No |

5.8 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

® FCC - Designation No.: CN1211

JianYan Testing Group Shenzhen Co., Ltd. has been accredited as a testing laboratory by FCC
(Federal Communications Commission). The test firm Registration No. is 727551.

® |SED — CAB identifier.: CN0021

The 3m Semi-anechoic chamber of JianYan Testing Group Shenzhen Co., Ltd. has been Registered by
Certification and Engineering Bureau of Industry Canada for radio equipment testing with Registration
No.: 10106A-1.

® A2LA - Registration No.: 4346.01

This laboratory is accredited in accordance with the recognized International Standard ISO/IEC
17025:2005 General requirements for the competence of testing and calibration laboratories. The test
scope can be found as below link: https://portal.a2la.org/scopepdf/4346-01.pdf

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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5.9 Laboratory Location

JianYan Testing Group Shenzhen Co., Ltd.
Address: No.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366
Email: info@ccis-ch.com, Website: http://www.ccis-cb.com

5.10 Test Instruments list

. . Cal. Date Cal. Due date
Test Equipment Manufacturer Model No. Serial No. e ) T )
3m SAC ETS 9IMm*6m*6m 966 01-19-2021 01-18-2024
. . 03-03-2020 03-02-2021
BiConiLog Antenna SCHWARZBECK VULB9163 497 03-03-2021 03-02-2022
Biconical Antenna SCHWARZBECK VUBA9117 359 06-18-2020 06-17-2021
03-03-2020 03-02-2021
Horn Antenna SCHWARZBECK BBHA9120D 916 03-03-2021 03-02-2022
Horn Antenna SCHWARZBECK BBHA9120D 1805 06-18-2020 06-17-2021
Horn Antenna SCHWARZBECK BBHA 9170 BBHA9170582 11-18-2020 11-17-2021
EMI Test Software AUDIX E3 Version: 6.110919b
o 03-03-2020 03-02-2021
Pre-amplifier HP 8447D 2944A09358 03-03-2021 03-02-2022
e 03-03-2020 03-02-2021
Pre-amplifier CD PAP-1G18 11804 03-03-2021 03-02-2022
03-03-2020 03-02-2021
Spectrum analyzer Rohde & Schwarz FSP30 101454 03-03-2021 03-02-2022
Spectrum analyzer Rohde & Schwarz FSP40 100363 11-18-2020 11-17-2021
. 03-03-2020 03-02-2021
EMI Test Receiver Rohde & Schwarz ESRP7 101070 03-03-2021 03-02-2022
Spectrum Analyzer Agilent N9020A MY50510123 11-18-2020 11-17-2021
. 03-03-2020 03-02-2021
Signal Generator Rohde & Schwarz SMX 835454/016 03-03-2021 03-02-2022
. 03-03-2020 03-02-2021
Signal Generator R&S SMR20 1008100050 03-03-2021 03-02-2022
RF Switch Unit MWRFTEST MW200 N/A N/A N/A
Test Software MWRFTEST MTS8200 Version: 2.0.0.0
03-03-2020 03-02-2021
Cable ZDECL Z108-NJ-NJ-81 1608458 03-03-2021 03-02-2022
03-03-2020 03-02-2021
Cable MICRO-COAX MFR64639 K10742-5 03-03-2021 03-02-2022
03-03-2020 03-02-2021
Cable SUHNER SUCOFLEX100 58193/4PE 03-03-2021 03-02-2022
DC Power Supply XinNuoEr WYK-10020K 1409050110020 09-25-2020 09-24-2021
Temperature HengPu HPGDS-500 20140828008 | 11-01-2020 10-31-2021
Humidity Chamber
Simulated Station Rohde & Schwarz CMW500 140493 07-22-2020 07-21-2021

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Tel: +86-755-23118282, Fax: +86-755-23116366

Project No.: JYTSZE2102007
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6. Test results
6.1 Conducted Output Power

Test Requirement: Part 27.50 (h)(2)
Limit: Mobile and other user stations. Mobile stations are limited to 2.0 watts
EIRP. All user stations are limited to 2.0 watts transmitter output power.
Test Setup:
@ -
(e} s
L — | —
ATT
System simulator EUT
Test Procedure: The transmitter output was connected to a calibrated attenuator, the other
end of which was connected to the CMW500. Transmitter output power
was read off in dBm.
Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 9 of 91
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Measurement Data:

. Average Power (dBm)
ANT. Port | BANAWIdIN |0 ation | RB Size | 15 39675 40620 41565
(MHz) Offset
2498.5MHz 2593.00MHz 2687.50MHz
1 0 22.02 21.79 23.23
1 12 22.65 21.69 23.03
1 24 22.23 21.47 22.86
ANTO QPSK 12 0 22.52 22.07 23.54
12 6 22.51 22.06 23.53
12 11 22.44 21.64 23.00
5 25 0 21.30 20.52 21.93
1 0 22.41 21.74 23.46
1 12 22.64 22.19 23.28
1 24 22.33 21.84 23.13
ANT1 QPSK 12 0 22.77 22.26 23.82
12 6 22.75 22.25 23.81
12 11 22.47 22.06 23.30
25 0 21.40 20.88 22.21
1 0 21.03 21.00 22.23
1 12 21.69 20.97 22.09
1 24 21.33 20.76 21.92
ANTO 64QAM 12 0 21.32 20.95 22.33
12 6 21.30 20.94 22.33
12 11 21.30 20.54 21.91
5 25 0 20.21 20.04 20.83
1 0 21.32 21.09 22.65
1 12 21.61 21.36 22.53
1 24 21.38 21.00 22.36
ANT1 64QAM 12 0 21.66 21.05 22.62
12 6 21.65 21.05 22.61
12 11 21.29 20.96 22.21
25 0 20.19 20.03 21.18

ANTO&ANT1 Total Power :

Bandwidth RB RB Average Power (dBm)
ANT. Port a(’,:/l;""z') Modulation | o | gec 39675 40620 41565
2498.5MHz 2593.00MHz | 2687.50MHz
1 0 25.23 24.78 26.36
1 12 25.66 24.96 26.17
1 24 25.29 24.67 26.01
QPSK 12 0 25.66 25.18 26.69
12 6 25.64 25.17 26.68
12 11 25.47 24.87 26.16
25 0 24.36 23.71 25.08
Antenna Gain(dBi): 15.0
Max. EIRP (dBm): 41.69
ANTOZANTL 5 1 0 24.19 24.06 25.46
1 12 24.66 24.18 25.33
1 24 24.37 23.89 25.16
64QAM 12 0 24.50 24.01 25.49
12 6 24.49 24.01 25.48
12 11 24.31 23.77 25.07
25 0 23.21 23.05 24.02
Antenna Gain(dBi): 15.0
Max. EIRP (dBm): 40.49
Note: All transmit signals are completely uncorrelated with each other, Directional gain = Gant =15dBi
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 10 of 91
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i Average Power (dBm)
ANT. port | Bandwidth |\, . lation | RB Size R 39700 40620 41540
(MHz) Offset
2501.00MHz 2593.00MHz 2685.00MHz
1 0 22.04 21.57 23.35
1 24 22.39 21.60 23.02
1 49 22.52 21.53 23.23
ANTO QPSK 25 0 21.87 21.51 23.37
25 12 21.85 21.50 23.37
25 24 22.34 21.47 22.88
10 50 0 21.04 20.36 21.95
1 0 22.29 22.03 23.63
1 24 22.69 21.60 23.28
1 49 22.83 22.11 23.52
ANT1 QPSK 25 0 2217 22.05 23.66
25 12 2215 22.04 23.65
25 24 22.64 21.94 23.18
50 0 21.37 20.67 22.24
1 0 21.02 20.73 22.16
1 24 21.01 20.79 21.86
1 49 21.20 20.70 22.06
ANTO 64QAM 25 0 20.87 20.35 22.15
25 12 20.86 20.35 22.16
25 24 21.24 20.35 21.67
10 50 0 20.04 20.01 20.80
1 0 21.06 21.18 22.44
1 24 21.29 20.81 22.16
1 49 21.49 21.34 22.34
ANT1 64QAM 25 0 21.14 20.94 22.43
25 12 21.14 20.94 22.42
25 24 21.52 20.80 21.96
50 0 20.25 20.05 21.11
ANTO&ANT1 Total Power :
. Average Power (dBm)
ANT. Port Ba(rlb‘m’z";th Modulation SRife O';SBet 39700 40620 41540
2501.00MHz | 2593.00MHz | 2685.00MHz

1 0 25.18 24.82 26.50
1 24 25.55 24.61 26.16
1 49 25.69 24.84 26.39
QPSK 25 0 25.03 24.80 26.53
25 12 25.01 24.79 26.52
25 24 25.50 24.72 26.04
50 0 24.22 23.53 25.11

Antenna Gain(dBi): 15.0

Max. EIRP (dBm): 4153
ANTOZANTL 10 1 0 24.05 23.97 2531
1 24 24.16 23.81 25.02
1 49 24.36 24.04 25.21
64QAM 25 0 24.02 23.67 25.30
25 12 24.01 23.67 25.30
25 24 24.39 23.59 24.83
50 0 23.16 23.04 23.97

Antenna Gain(dBi): 15.0

Max. EIRP (dBm): 40.31

Note: All transmit signals are completely uncorrelated with each other, Directional gain = Gant =15dBi

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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. Average Power (dBm)
ANT. Port | BaNAWIdth | o4 ation | RB Size | RE 39725 40620 41515
(MHz) Offset
2503.50MHz | 2593.00MHz | 2682.50MHz
1 0 22.11 21.73 23.40
1 37 22.35 21.34 23.24
1 74 22.94 21.71 23.01
ANTO QPSK 36 0 21.63 21.26 22.72
36 16 21.61 21.27 22.71
36 35 22.79 21.67 22.73
15 75 0 21.23 20.36 21.91
1 0 22.34 21.96 23.34
1 37 22.60 21.56 23.22
1 74 23.19 21.93 23.23
ANT1 QPSK 36 0 21.85 21.50 22.88
36 16 21.84 21.49 22.88
36 35 23.04 21.90 23.15
75 0 2145 20.58 22.14
1 0 21.03 20.86 22.25
1 37 21.16 20.58 22.12
1 74 21.77 20.93 22.09
ANTO 64QAM 36 0 20.52 20.20 21.51
36 16 20.52 20.20 21.51
36 35 21.90 20.64 21.54
15 75 0 20.13 20.07 20.76
1 0 21.05 21.08 22.20
1 37 21.38 20.80 22.12
1 74 22.00 21.13 22.08
ANT1 64QAM 36 0 20.73 20.43 21.69
36 16 20.72 20.43 21.68
36 35 22.12 20.85 21.95
75 0 20.34 20.06 21.00
ANTO&ANT1 Total Power :
. Average Power (dBm)
ANT. Port Ba(rlb‘f;""z";th Modulation | &> | 38 39725 40620 41515
2503.50MHz | 2593.00MHz | 2682.50MHz

1 0 25.24 24.86 26.38
1 37 25.49 24.46 26.24
1 74 26.08 24.83 26.13
QPSK 36 0 24.75 24.39 25.81
36 16 24.74 24.39 25.81
36 35 25.93 24.80 25.96
75 0 24.35 23.48 25.04

Antenna Gain(dBi): 15.0

Max. EIRP (dBm): 41.38
ANTOSZANTL 15 1 0 24.05 23.98 25.24
1 37 24.28 23.70 25.13
1 74 24.90 24.04 25.10
64QAM 36 0 23.64 23.33 24.61
36 16 23.63 23.33 24.61
36 35 25.02 23.76 24.76
75 0 23.25 23.08 23.89

Antenna Gain(dBi): 15.0

Max. EIRP (dBm): 40.24

Note: All transmit signals are completely uncorrelated with each other, Directional gain = Gant =15dBi

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366
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Report No: JYTSZB-R01-2100081

. Average Power (dBm)
ANT. Port | BaNAWIdth | o4 ation | RB Size | RE 39750 40620 41490
(MHz) Offset
2506.00MHz | 2593.00MHz | 2680.00MHz
1 0 22.31 22.12 23.48
1 49 22.46 21.67 23.11
1 99 23.05 22.10 23.01
ANTO QPSK 50 0 22.08 21.87 23.18
50 24 22.06 21.86 23.17
50 49 22.85 21.82 22.78
20 100 0 21.52 20.54 22.05
1 0 22.20 22.38 23.69
1 49 22.12 21.62 23.58
1 99 22.08 22.09 23.53
ANT1 QPSK 50 0 21.69 21.92 23.60
50 24 21.68 21.91 23.60
50 49 21.95 21.91 23.17
100 0 21.00 20.75 22.31
1 0 20.83 21.20 22.32
1 49 20.91 20.68 21.92
1 99 21.64 21.07 21.80
ANTO 64QAM 50 0 21.01 20.86 22.10
50 24 21.01 20.85 22.10
50 49 21.79 20.67 21.58
20 100 0 20.32 20.05 20.92
1 0 21.05 21.41 22.54
1 49 21.15 20.65 22.36
1 99 21.89 21.07 22.29
ANT1 64QAM 50 0 21.24 20.90 22.51
50 24 21.23 20.90 22.50
50 49 22.03 20.75 21.96
100 0 20.55 20.07 21.21
ANTO&ANT1 Total Power :
. Average Power (dBm)
ANT. Port Ba(rlb‘f;""z";th Modulation | &> | 38 39750 40620 41490
2506.00MHz | 2593.00MHz | 2680.00MHz

1 0 25.27 25.26 26.60
1 49 25.30 24.66 26.36
1 99 25.60 25.11 26.29
QPSK 50 0 24.90 24.91 26.41
50 24 24.88 24.90 26.40
50 49 25.43 24.88 25.99
100 0 24.28 23.66 25.19

Antenna Gain(dBi): 15.0

Max. EIRP (dBm): 41.60
ANTOSZANTL 20 1 0 23.95 24.32 25.44
1 49 24.04 23.68 25.16
1 99 24.78 24.08 25.06
64QAM 50 0 24.14 23.89 25.32
50 24 24.13 23.89 25.31
50 49 24.92 23.72 24.78
100 0 23.45 23.07 24.08

Antenna Gain(dBi): 15.0

Max. EIRP (dBm): 40.44

Note: All transmit signals are completely uncorrelated with each other, Directional gain = Gant =15dBi

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366
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6.2 Peak-to-Average Ratio

Test Requirement: Part 27.50(d)(5)
Limit: The peak-to-average ratio (PAR) of the transmission may not exceed 13
dB.
Test Setup:
2]
=
—r [ —

System simulator :

Splitter ATT

o EUT

s

Spectrum Analyzer

Test Procedure: 1 The RF output of the transceiver was connected to a spectrum
analyzer through appropriate attenuation.

2  Setthe CCDF option in spectrum analyzer, RBW = OBW,

3  Setthe EUT working in highest power level, measured and recorded
the 0.1% as PAPR level.

4  Repeat step 1~3 at other frequency and modulations.

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 14 of 91
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Report No: JYTSZB-R01-2100081

Measurement Data (Worst case):

Bandwidth Modulation RB Size RB Offset PAPR
LTE Band 41 (Middle Channel)—ANTO
QPSK 100 0 8.18
20MHz
64QAM 100 0 8.31
LTE Band 41 (Middle Channel)—ANT1
QPSK 100 0 8.15
20MHz
64QAM 100 0 8.40

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Tel: +86-755-23118282, Fax: +86-755-23116366
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Test plots as below:

LTE Band 41 Middle channel—ANTO
Modulation: QPSK Modulation:64QAM

KEYSIGHT Irout
RL 5

LTE Band 41 Middle channel-ANT1
Modulation: QPSK Modulation:64QAM

23 remeny o

KEYSIGHT Inout ir A - Tr. 5 00 Giiz KEYSIGHT Inout &f i u e 2503000000 Otz e

25.000000 MHz
Auto
Man

Freq Offset
oHz

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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6.3 Occupy Bandwidth

Test Requirement: Part 27.53(m)
Test Setup:
e}
B
L =— (]

System simulator

Splitter ATT

o — EUT

— —

Spectrum Analyzer

Test Procedure: 1. The EUT’s output RF connector was connected with a short cable to
the spectrum analyzer

2.  RBW was set to about 1% ~ 5% of emission BW, VBW= 3 times
RBW.

3. -26dBc display line was placed on the screen (or 99% bandwidth),

the occupied bandwidth is the delta frequency between the two
points where the display line intersects the signal trace.

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 17 of 91
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Measurement Data:

Report No: JYTSZB-R01-2100081

ANTO
Occupied 26dB
Band Bandwidth | Modulation | Channel RB Bandwidth Bandwidth | Verdict
Configuration
(MHz) (MHz)

Band41 5MHz QPSK 39675 25RB#0 4.5130 5.328 PASS
Band41 5MHz QPSK 40620 25RB#0 4.5390 5.356 PASS
Band41 5MHz QPSK 41565 25RB#0 4.5355 5.355 PASS
Band41 5MHz 64QAM 39675 25RB#0 4.4964 5.185 PASS
Band41 5MHz 64QAM 40620 25RB#0 4.5295 5.363 PASS
Band41 5MHz 64QAM 41565 25RB#0 45174 5.298 PASS
Band41 10MHz QPSK 39700 50RB#0 8.9804 10.05 PASS
Band41 10MHz QPSK 40620 50RB#0 8.9922 9.991 PASS
Band41 10MHz QPSK 41540 50RB#0 9.0044 10.10 PASS
Band41 10MHz 64QAM 39700 50RB#0 8.9790 9.888 PASS
Band41 10MHz 64QAM 40620 50RB#0 8.9821 9.920 PASS
Band41 10MHz 64QAM 41540 50RB#0 8.9848 9.957 PASS
Band41 15MHz QPSK 39725 75RB#0 13.482 14.77 PASS
Band41 15MHz QPSK 40620 75RB#0 13.462 14.90 PASS
Band41 15MHz QPSK 41515 75RB#0 13.458 14.78 PASS
Band41 15MHz 64QAM 39725 75RB#0 13.466 14.71 PASS
Band41 15MHz 64QAM 40620 75RB#0 13.473 14.66 PASS
Band41 15MHz 64QAM 41515 75RB#0 13.452 14.73 PASS
Band41 20MHz QPSK 39750 100RB#0 17.938 19.22 PASS
Band41 20MHz QPSK 40620 100RB#0 17.928 19.36 PASS
Band41 20MHz QPSK 41490 100RB#0 17.924 19.12 PASS
Band41 20MHz 64QAM 39750 100RB#0 17.907 19.18 PASS
Band41 20MHz 64QAM 40620 100RB#0 17.931 19.36 PASS
Band41 20MHz 64QAM 41490 100RB#0 17.908 19.31 PASS

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366
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ANT1
Occupied 26dB
Band Bandwidth | Modulation | Channel RB Bandwidth Bandwidth | Verdict
Configuration
(MHz) (MHz)

Band41 5MHz QPSK 39675 25RB#0 4.5385 5.350 PASS
Band41 5MHz QPSK 40620 25RB#0 4.5364 5.370 PASS
Band41 5MHz QPSK 41565 25RB#0 4.5380 5.331 PASS
Band41 5MHz 64QAM 39675 25RB#0 45256 5.304 PASS
Band41 5MHz 64QAM 40620 25RB#0 4.5206 5.336 PASS
Band41 5MHz 64QAM 41565 25RB#0 45131 5.300 PASS
Band41 10MHz QPSK 39700 50RB#0 8.9822 10.05 PASS
Band41 10MHz QPSK 40620 50RB#0 9.0024 10.02 PASS
Band41 10MHz QPSK 41540 50RB#0 8.9890 9.964 PASS
Band41 10MHz 64QAM 39700 50RB#0 8.9930 9.957 PASS
Band41 10MHz 64QAM 40620 50RB#0 8.9844 9.927 PASS
Band41 10MHz 64QAM 41540 50RB#0 8.9622 9.920 PASS
Band41 15MHz QPSK 39725 75RB#0 13.483 14.75 PASS
Band41 15MHz QPSK 40620 75RB#0 13.461 14.79 PASS
Band41 15MHz QPSK 41515 75RB#0 13.486 14.71 PASS
Band41 15MHz 64QAM 39725 75RB#0 13.476 14.73 PASS
Band41 15MHz 64QAM 40620 75RB#0 13.481 14.73 PASS
Band41 15MHz 64QAM 41515 75RB#0 13.463 14.73 PASS
Band41 20MHz QPSK 39750 100RB#0 17.970 19.25 PASS
Band41 20MHz QPSK 40620 100RB#0 17.981 19.11 PASS
Band41 20MHz QPSK 41490 100RB#0 17.954 19.15 PASS
Band41 20MHz 64QAM 39750 100RB#0 17.886 19.30 PASS
Band41 20MHz 64QAM 40620 100RB#0 17.902 19.19 PASS
Band41 20MHz 64QAM 41490 100RB#0 17.900 19.29 PASS

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Test plot as follows:
LTE-Band 41 part: ANTO

Report No: JYTSZB-R01-2100081

Band41-5MHz-QPSK-39675-25RB#0 Band41-5MHz-64QAM-39675-25RB#0
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6.4 Out of band emission at antenna terminals

Test Requirement: Part 27.53(m)
Limit: LTE Band 41:
For all fixed digital user stations, the attenuation factor shall be not less
than 43 + 10 log (P) dB at the channel edge.
Test Setup:
(e
=
L =— p— ]
System simulator
Splitter ATT
o | EUT
L — —
Spectrum Analyzer
Test Procedure: 1 The RF output of the transceiver was connected to a spectrum
analyzer through appropriate attenuation.

2  For the out of band: for Band 41 set the RBW=1 MHz, VBW=3 MHz
Start=30MHz, Stop= 10th harmonic.

3 Band Edge Requirements: In the 1 MHz bands immediately outside
and adjacent to the frequency block, a resolution bandwidth of at
least 1 percent of the emission bandwidth of the fundamental
emission of the transmitter may be employed to measure the out of
band Emissions.

Test Instruments: Refer to section 5.10 for details
Test mode: Refer to section 5.3 for details
Test results: Passed
Remark: Pre-scan all RB Size and offset, and found the RB Size and offset of
worst case, so the report shows only the worst case test data.
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Measurement Data:

Conducted spurious emission :ANTO

RB Frequency Result
Band | Bandwidth | Modulation | Channel Verdict
Configuration Range (dBm)
Band41 5MHz QPSK 39675 1RB#0 30~1000MHz -34.61 | PASS
Band41 5MHz QPSK 39675 1RB#0 1000~27000MHz -19.53 | PASS
Band41 5MHz QPSK 40620 1RB#0 30~1000MHz -34.98 | PASS
Band41 5MHz QPSK 40620 1RB#0 1000~27000MHz -19.55 | PASS
Band41 5MHz QPSK 41565 1RB#0 30~1000MHz -34.35 | PASS
Band41 5MHz QPSK 41565 1RB#0 1000~27000MHz -19.49 | PASS
Band41 5MHz 64QAM 39675 1RB#0 30~1000MHz -35.95 | PASS
Band41 5MHz 64QAM 39675 1RB#0 1000~27000MHz -19.45 | PASS
Band41 5MHz 64QAM 40620 1RB#0 30~1000MHz -34.79 PASS
Band41 5MHz 64QAM 40620 1RB#0 1000~27000MHz -19.36 | PASS
Band41 5MHz 64QAM 41565 1RB#0 30~1000MHz -34.74 | PASS
Band41 5MHz 64QAM 41565 1RB#0 1000~27000MHz -19.95 PASS
Band41 10MHz QPSK 39700 1RB#0 30~1000MHz -36.00 | PASS
Band41 10MHz QPSK 39700 1RB#0 1000~27000MHz -19.73 PASS
Band41 10MHz QPSK 40620 1RB#0 30~1000MHz -35.66 | PASS
Band41 10MHz QPSK 40620 1RB#0 1000~27000MHz -18.98 | PASS
Band41 10MHz QPSK 41540 1RB#0 30~1000MHz -34.54 | PASS
Band41 10MHz QPSK 41540 1RB#0 1000~27000MHz -19.98 PASS
Band41 10MHz 64QAM 39700 1RB#0 30~1000MHz -35.94 | PASS
Band41 10MHz 64QAM 39700 1RB#0 1000~27000MHz -18.29 PASS
Band41 10MHz 64QAM 40620 1RB#0 30~1000MHz -34.51 | PASS
Band41 10MHz 64QAM 40620 1RB#0 1000~27000MHz -19.79 PASS
Band41 10MHz 64QAM 41540 1RB#0 30~1000MHz -34.7 PASS
Band41 10MHz 64QAM 41540 1RB#0 1000~27000MHz -18.23 | PASS
Band41 15MHz QPSK 39725 1RB#0 30~1000MHz -35.91 PASS
Band41 15MHz QPSK 39725 1RB#0 1000~27000MHz -19.60 | PASS
Band41 15MHz QPSK 40620 1RB#0 30~1000MHz -36.16 | PASS
Band41 15MHz QPSK 40620 1RB#0 1000~27000MHz -20.00 | PASS
Band41 15MHz QPSK 41515 1RB#0 30~1000MHz -36.31 PASS
Band41 15MHz QPSK 41515 1RB#0 1000~27000MHz -19.39 | PASS
Band41 15MHz 64QAM 39725 1RB#0 30~1000MHz -36.26 PASS
Band41 15MHz 64QAM 39725 1RB#0 1000~27000MHz -19.52 | PASS
Band41 15MHz 64QAM 40620 1RB#0 30~1000MHz -36.12 PASS
Band41 15MHz 64QAM 40620 1RB#0 1000~27000MHz -19.43 | PASS
Band41 15MHz 64QAM 41515 1RB#0 30~1000MHz -35.64 | PASS
Band41 15MHz 64QAM 41515 1RB#0 1000~27000MHz -19.78 PASS
Band41 20MHz QPSK 39750 1RB#0 30~1000MHz -35.5 PASS
Band41 20MHz QPSK 39750 1RB#0 1000~27000MHz -19.47 PASS
Band41 20MHz QPSK 40620 1RB#0 30~1000MHz -35.34 | PASS
Band41 20MHz QPSK 40620 1RB#0 1000~27000MHz -19.81 | PASS
Band41 20MHz QPSK 41490 1RB#0 30~1000MHz -35.27 | PASS
Band41 20MHz QPSK 41490 1RB#0 1000~27000MHz -20.19 | PASS
Band41 20MHz 64QAM 39750 1RB#0 30~1000MHz -34.81 | PASS
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 29 of 91




,\ I Report No: JYTSZB-R01-2100081

Band41l 20MHz 64QAM 39750 1RB#0 1000~27000MHz -18.98 | PASS
Band41 20MHz 64QAM 40620 1RB#0 30~1000MHz -35.84 | PASS
Band41 20MHz 64QAM 40620 1RB#0 1000~27000MHz -18.97 | PASS
Band41 20MHz 64QAM 41490 1RB#0 30~1000MHz -35.33 | PASS
Band41 20MHz 64QAM 41490 1RB#0 1000~27000MHz -19.74 | PASS

Conducted spurious emission :ANT1

RB Frequency
Bandwidt | Modulatio | Channe Result | Verdic
Band Configuratio Range
h n I (dBm) t
n

Band41 5MHz QPSK 39675 1RB#0 30~1000MHz -36.88 PASS
Band41 5MHz QPSK 39675 1RB#0 1000~27000MHz -19.97 | PASS
Band41 5MHz QPSK 40620 1RB#0 30~1000MHz -37.12 PASS
Band41 5MHz QPSK 40620 1RB#0 1000~27000MHz -21.14 | PASS
Band41 5MHz QPSK 41565 1RB#0 30~1000MHz -37.27 PASS
Band41 5MHz QPSK 41565 1RB#0 1000~27000MHz -19.34 | PASS
Band41 5MHz 64QAM 39675 1RB#0 30~1000MHz -36.74 PASS
Band41 5MHz 64QAM 39675 1RB#0 1000~27000MHz -21.59 | PASS
Band41 5MHz 64QAM 40620 1RB#0 30~1000MHz -37.16 PASS
Band41 5MHz 64QAM 40620 1RB#0 1000~27000MHz -21.45 | PASS
Band41 5MHz 64QAM 41565 1RB#0 30~1000MHz -36.37 PASS
Band41 5MHz 64QAM 41565 1RB#0 1000~27000MHz -19.57 | PASS
Band41 10MHz QPSK 39700 1RB#0 30~1000MHz -36.16 | PASS
Band41 10MHz QPSK 39700 1RB#0 1000~27000MHz -20.40 PASS
Band41 10MHz QPSK 40620 1RB#0 30~1000MHz -36.67 | PASS
Band41 10MHz QPSK 40620 1RB#0 1000~27000MHz -19.17 PASS
Band41 10MHz QPSK 41540 1RB#0 30~1000MHz -36.96 | PASS
Band41 10MHz QPSK 41540 1RB#0 1000~27000MHz -21.32 PASS
Band41 10MHz 64QAM 39700 1RB#0 30~1000MHz -36.77 | PASS
Band41 10MHz 64QAM 39700 1RB#0 1000~27000MHz -20.27 PASS
Band41 10MHz 64QAM 40620 1RB#0 30~1000MHz -36.52 | PASS
Band41 10MHz 64QAM 40620 1RB#0 1000~27000MHz -20.16 PASS
Band41 10MHz 64QAM 41540 1RB#0 30~1000MHz -36.46 | PASS
Band41 10MHz 64QAM 41540 1RB#0 1000~27000MHz -20.56 PASS
Band41 15MHz QPSK 39725 1RB#0 30~1000MHz -36.41 PASS
Band41 15MHz QPSK 39725 1RB#0 1000~27000MHz -20.21 | PASS
Band41 15MHz QPSK 40620 1RB#0 30~1000MHz -36.50 PASS
Band41 15MHz QPSK 40620 1RB#0 1000~27000MHz -20.66 | PASS
Band41 15MHz QPSK 41515 1RB#0 30~1000MHz -36.71 PASS
Band41 15MHz QPSK 41515 1RB#0 1000~27000MHz -18.99 | PASS
Band41 15MHz 64QAM 39725 1RB#0 30~1000MHz -37.04 PASS
Band41 15MHz 64QAM 39725 1RB#0 1000~27000MHz -20.12 | PASS
Band41 15MHz 64QAM 40620 1RB#0 30~1000MHz -36.06 PASS
Band41 15MHz 64QAM 40620 1RB#0 1000~27000MHz -20.66 | PASS
Band41 15MHz 64QAM 41515 1RB#0 30~1000MHz -35.89 | PASS
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2102007

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366 Page 30 of 91




,\ I Report No: JYTSZB-R01-2100081

Band41 15MHz 64QAM 41515 1RB#0 1000~27000MHz -19.94 PASS
Band41 20MHz QPSK 39750 1RB#0 30~1000MHz -35.67 PASS
Band41 20MHz QPSK 39750 1RB#0 1000~27000MHz -19.96 PASS
Band41 20MHz QPSK 40620 1RB#0 30~1000MHz -36.82 PASS
Band41 20MHz QPSK 40620 1RB#0 1000~27000MHz -19.36 PASS
Band41 20MHz QPSK 41490 1RB#0 30~1000MHz -36.21 PASS
Band41 20MHz QPSK 41490 1RB#0 1000~27000MHz -20.03 PASS
Band41 20MHz 64QAM 39750 1RB#0 30~1000MHz -37.34 PASS
Band41 20MHz 64QAM 39750 1RB#0 1000~27000MHz -19.28 PASS
Band41 20MHz 64QAM 40620 1RB#0 30~1000MHz -37.33 PASS
Band41 20MHz 64QAM 40620 1RB#0 1000~27000MHz -20.48 PASS
Band41 20MHz 64QAM 41490 1RB#0 30~1000MHz -36.67 PASS
Band41 20MHz 64QAM 41490 1RB#0 1000~27000MHz -20.00 PASS
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Band Edge :ANTO

Band Bandwidth | Modulation Channel RB Config. Result (dBm) Verdict
Band41 5MHz QPSK 39675 1RB#0 -26.90,-17.53 PASS
Band41 5MHz QPSK 39675 1RB#24 -37.44,-44.20 PASS
Band41 5MHz QPSK 39675 25RB#0 -26.31,-26.20 PASS
Band41 5MHz QPSK 41565 1RB#0 -43.35,-35.75 PASS
Band41 5MHz QPSK 41565 1RB#24 -17.04,-31.90 PASS
Band41 5MHz QPSK 41565 25RB#0 -27.07,-26.26 PASS
Band41 5MHz 64QAM 39675 1RB#0 -29.25,-20.16 PASS
Band41 5MHz 64QAM 39675 1RB#24 -37.82,-45.13 PASS
Band41 5MHz 64QAM 39675 25RB#0 -24.64,-27.17 PASS
Band41 5MHz 64QAM 41565 1RB#0 -43.71,-37.18 PASS
Band41 5MHz 64QAM 41565 1RB#24 -17.66,-31.32 PASS
Band41 5MHz 64QAM 41565 25RB#0 -26.72,-22.36 PASS
Band41 10MHz QPSK 39700 1RB#0 -31.87,-22.07 PASS
Band41 10MHz QPSK 39700 1RB#49 -37.88,-41.74 PASS
Band41 10MHz QPSK 39700 50RB#0 -28.66,-32.44 PASS
Band41 10MHz QPSK 41540 1RB#0 -41.34,-35.11 PASS
Band41 10MHz QPSK 41540 1RB#49 -22.99,-31.19 PASS
Band41 10MHz QPSK 41540 50RB#0 -31.74,-26.32 PASS
Band41 10MHz 64QAM 39700 1RB#0 -34.40,-23.57 PASS
Band41 10MHz 64QAM 39700 1RB#49 -37.81,-43.03 PASS
Band41 10MHz 64QAM 39700 50RB#0 -25.12,-32.13 PASS
Band41 10MHz 64QAM 41540 1RB#0 -42.13,-35.79 PASS
Band41 10MHz 64QAM 41540 1RB#49 -22.57,-34.45 PASS
Band41 10MHz 64QAM 41540 50RB#0 -31.42,-24.60 PASS
Band41 15MHz QPSK 39725 1RB#0 -34.34,-32.44 PASS
Band41 15MHz QPSK 39725 1RB#74 -37.14,-40.83 PASS
Band41 15MHz QPSK 39725 75RB#0 -27.96,-35.06 PASS
Band41 15MHz QPSK 41515 1RB#0 -40.24,-35.64 PASS
Band41 15MHz QPSK 41515 1RB#74 -30.96,-33.80 PASS
Band41 15MHz QPSK 41515 75RB#0 -32.18,-26.46 PASS
Band41 15MHz 64QAM 39725 1RB#0 -35.58,-33.13 PASS
Band41 15MHz 64QAM 39725 1RB#74 -37.56,-41.52 PASS
Band41 15MHz 64QAM 39725 75RB#0 -26.26,-31.79 PASS
Band41 15MHz 64QAM 41515 1RB#0 -41.00,-36.06 PASS
Band41 15MHz 64QAM 41515 1RB#74 -30.87,-34.21 PASS
Band41 15MHz 64QAM 41515 75RB#0 -30.83,-25.64 PASS
Band41 20MHz QPSK 39750 1RB#0 -34.18,-33.75 PASS
Band41 20MHz QPSK 39750 1RB#99 -36.47,-39.12 PASS
Band41 20MHz QPSK 39750 100RB#0 -31.31,-33.26 PASS
Band41 20MHz QPSK 41490 1RB#0 -38.14,-35.28 PASS
Band41 20MHz QPSK 41490 1RB#99 -31.26,-33.57 PASS
Band41 20MHz QPSK 41490 100RB#0 -33.39,-28.07 PASS
Band41 20MHz 64QAM 39750 1RB#0 -35.96,-34.37 PASS
Band41 20MHz 64QAM 39750 1RB#99 -37.77,-39.28 PASS
Band41 20MHz 64QAM 39750 100RB#0 -29.35,-30.92 PASS
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Band41 20MHz 64QAM 41490 1RB#0 -38.65,-35.14 PASS
Band41 20MHz 64QAM 41490 1RB#99 -33.83,-34.80 PASS
Band41 20MHz 64QAM 41490 100RB#0 -30.79,-29.75 PASS

Band Edge :ANT1

Band Bandwidth | Modulation Channel RB Config. Result (dBm) Verdict
Band41 5MHz QPSK 39675 1RB#0 -30.96,-18.85 PASS
Band41 5MHz QPSK 39675 1RB#24 -37.72,-44.39 PASS
Band41 5MHz QPSK 39675 25RB#0 -28.94,-28.98 PASS
Band41 5MHz QPSK 41565 1RB#0 -42.91,-36.09 PASS
Band41 5MHz QPSK 41565 1RB#24 -17.15,-29.77 PASS
Band41 5MHz QPSK 41565 25RB#0 -26.74,-26.23 PASS
Band41 5MHz 64QAM 39675 1RB#0 -33.61,-20.28 PASS
Band41 5MHz 64QAM 39675 1RB#24 -37.45,-45.28 PASS
Band41 5MHz 64QAM 39675 25RB#0 -25.85,-29.33 PASS
Band41 5MHz 64QAM 41565 1RB#0 -44.68,-36.95 PASS
Band41 5MHz 64QAM 41565 1RB#24 -18.95,-31.04 PASS
Band41 5MHz 64QAM 41565 25RB#0 -28.21,-24.39 PASS
Band41 10MHz QPSK 39700 1RB#0 -33.69,-22.27 PASS
Band41 10MHz QPSK 39700 1RB#49 -37.12,-42.57 PASS
Band41 10MHz QPSK 39700 50RB#0 -29.40,-32.97 PASS
Band41 10MHz QPSK 41540 1RB#0 -41.37,-36.14 PASS
Band41 10MHz QPSK 41540 1RB#49 -19.72,-31.31 PASS
Band41 10MHz QPSK 41540 50RB#0 -32.28,-28.57 PASS
Band41 10MHz 64QAM 39700 1RB#0 -35.69,-23.88 PASS
Band41 10MHz 64QAM 39700 1RB#49 -37.36,-43.30 PASS
Band41 10MHz 64QAM 39700 50RB#0 -26.67,-32.07 PASS
Band41 10MHz 64QAM 41540 1RB#0 -41.68,-36.30 PASS
Band41 10MHz 64QAM 41540 1RB#49 -23.39,-32.29 PASS
Band41 10MHz 64QAM 41540 50RB#0 -31.88,-26.06 PASS
Band41 15MHz QPSK 39725 1RB#0 -35.23,-31.66 PASS
Band41 15MHz QPSK 39725 1RB#74 -37.29,-41.67 PASS
Band41 15MHz QPSK 39725 75RB#0 -27.62,-32.51 PASS
Band41 15MHz QPSK 41515 1RB#0 -40.72,-35.22 PASS
Band41 15MHz QPSK 41515 1RB#74 -30.53,-33.34 PASS
Band41 15MHz QPSK 41515 75RB#0 -31.29,-27.60 PASS
Band41 15MHz 64QAM 39725 1RB#0 -36.09,-32.67 PASS
Band41 15MHz 64QAM 39725 1RB#74 -37.83,-41.60 PASS
Band41 15MHz 64QAM 39725 75RB#0 -26.60,-33.45 PASS
Band41 15MHz 64QAM 41515 1RB#0 -40.69,-35.01 PASS
Band41 15MHz 64QAM 41515 1RB#74 -31.02,-33.89 PASS
Band41 15MHz 64QAM 41515 75RB#0 -32.15,-25.44 PASS
Band41 20MHz QPSK 39750 1RB#0 -34.68,-32.80 PASS
Band41 20MHz QPSK 39750 1RB#99 -37.22,-39.56 PASS
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Band41 20MHz QPSK 39750 100RB#0 -31.64,-35.22 PASS
Band41 20MHz QPSK 41490 1RB#0 -38.68,-33.54 PASS
Band41 20MHz QPSK 41490 1RB#99 -30.87,-33.54 PASS
Band41 20MHz QPSK 41490 100RB#0 -33.87,-28.95 PASS
Band41 20MHz 64QAM 39750 1RB#0 -35.91,-35.40 PASS
Band41 20MHz 64QAM 39750 1RB#99 -37.10,-40.19 PASS
Band41 20MHz 64QAM 39750 100RB#0 -28.33,-32.71 PASS
Band41 20MHz 64QAM 41490 1RB#0 -38.95,-34.67 PASS
Band41 20MHz 64QAM 41490 1RB#99 -31.49,-35.94 PASS
Band41 20MHz 64QAM 41490 100RB#0 -32.15,-27.33 PASS
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Report No: JYTSZB-R01-2100081

Test plots as follows (Conducted spurious emission) (worst case):

LTE Band 41 part: ANTO
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‘Specirum Analyzer 1
Sept SA

KEYSIGHT ‘Mm L3
(TR

) +

InputZ 500
Cor CCoRCal
£46an 1000 8 Freq Ret ot 5)
Algn Auto

fAtten: 30 dB
Preamp: Off

PNO: Fast
Gale: Off
IF Gain: Low
Sig Track OFf

Ay Type: Power (RMS: 1
AvglHold 110
Trig: Free Run

pppPPP

Mkr1 968.0 MHz i

Ref Level 30.00 dBm -34.61 dBm

’T

b R b o

Start 0.0300 GHz
#Res BW 1.0 MHz

€9cm?

#Video BW 3.0 MHz Stop 1.0000 GHz

Sweep ~1.41 ms (1000 pis)

Apr A7, 2020 [T} \ ¥}
15:20:38 4 (0] Y

ﬂ Frequency v -, -

Center Frequency m
515.000000 MHz

970.000000 WHz

Swept Span
Zero Span

Ful Span

Start Freq
30.000000 MHz

Stop Freq
1.000000000 GHz

AUTO TUNE
CF Step

97.000000 MHz

Auto
Man

Freq Offsef
OHz

X Axls Scale
Log

Lin

Signal Track

(Span Zoom)

5SMHz-QPSK-40620:30~1000MHz

InputZ 500

vy GO DT ConCCOrRCa
E4 Gain -10.00 4B Freq Ref It (5)
Algn Auto

fAtten: 30 dB
Preamp: Off

PNO: Fast
Gale: Off
IF Gain: Low
Sig Track OFf

Ay Type: Power (RMS: 1
AvglHold 110
Trig: Free Run

pppPPP

Mkr1 725.2 MHz i

Ref Level 30.00 dBm -34.98 dBm

b 1 Hhls
] ‘.ﬂ'wa"hlﬂiafl'.-w:.-"?*-ﬂ;*f:4'.'v,\mj.l-}w.t.r-vu‘fﬁ“ﬁ“ﬂ\i‘-"‘"’-h ity anidhas

#Video BW 3.0 MHz Stop 1.0000 GHz

Sweep ~1.41 ms (101)0 pls]

Aor 17,201 @
16:23:44

g9~ ?

ﬂ Frequency v -, -

Center Frequency m
515.000000 MHz

970.000000 WHz

Swept Span
Zero Span

Ful Span

Start Freq
30.000000 MHz

Stop Freq
1.000000000 GHz

CF Step
97.000000 MHz

Auto
Man

Freq Offsef
OHz

X Axls Scale

Log
Lin

Signal Track

(Span Zoom)

Spectum Analyzer 1
Swept SA

KEYSIGHT Innut RF
R ope oG IC

w Aign' Auto

] +

InputZ: 500
CorCConRCal  Preamp: OfF
Ext Gain: -10,00 dB Freq Ref. It (S)

Q Frequency v - -
EN&E E’,’f' (Center Frequency -
F Gain Low 14000000000 GHz
Sig Track Of

#Atlen: 20 dB iy Type: Pomer (U]
Avglioid 10110
Trig: Free Run
PPPPPP

1 Spectum v
Scale/Div 10 dB

e

et

Start 1.00 GHz
#Res BW 1.0 MHz

gttt
e m’wr,%whui Apamtin

Span

26.0000000 GHz
Swept Span
Zero Span

Mkr2 26.089 GHz

Ref Level 30.00 dBm -19.53 dBm

Full Span

Start Freq
1.000000000 GHz

Stop Freq
27.000000000 GHz

st e *W"

X,
Stop 27.00 GHz
Sweep ~50.3 ms (1000 pts);

#Video BW 3.0 MHz

TR

Apr17, 2021 ey s (L w4 ls
15:20:51 | _‘_ &) Sanal Track

(Span Zoom}

S5SMHz-QPSK-40620:1000~27000MHz

Couping DC

"> £t Gain 10,0068 Freq Ret int (5)

Al Auto

Q Frequency v -, -

(Center Frequency m
14.000000000 GHz

PNO: Fast
Gale: Off
IF Gain: Low
Sig Track OFf

g Type: Power (RMS |,
Augltold: 1010
Trig: Free Run

Input Z: 50 0
Cor CComRCal

fAtten: 20 dB
Preamp: Off

PPPPPP

e v

Start 1.00 GHz
[#Res BW 1.0 MHz

Myt R

pan
26.0000000 GHz

Swept Span
Zero Span

Mkr2 26.818 GHzj

Ref Level 30.00 dBm +19.55 dBm|

Ful Span

Start Freq
1.000000000 GHz

iStop Freq
27.000000000 GHz

/‘

T
s nam

.,.““' i i

A

I Aot
Man

IFreq Offsef
0Hz

X Axis Scale
#Video BW 3.0 MHz Stop 27.00 GHz|

Sweep -iﬂlmsuwupls] LL?

E9cn?

0 w2 @

152357 Signa Track

Span Zoom)

5MHZ -QPSK-41565: 30~1000MHZ 5MHZ -QPSK-41565:1000~ 27000MHZ
spem-nmw wmw

fhtien: 30 dB
Preamp: Off

PNO: Fast
Gale: Off
IF Gain: Low
Sig Track OFf

KEYSIGHT MRz 500

AL Cougling DG Cor CConrRCal
E4 Gain -10.00 4B Freq Ref It (5)
Algn Auto

#Avg Type: Power (RMS |
AvglHold 110
Trig: Free Run

pppPPP

' Mkr1 985.4 MHz i

Ref Level 30,00 dBm -34.35 dBm)

, e 1Ll g S Bl
s R e A i e

#Video BW 3.0 MHz Stop 1.0000 GHz

Sweep ~1.41 ms (1000 pis)

0| hprtn, 200 @ P ¥
&) 52600 S i (W) ¥y

JianYan Testing Group Shenzhen Co., Ltd.

Frequency v - -

Center Frequency m
515.000000 MHz

970.000000 WHz

Swiept Span
Zero Span

Ful Span

Start Freq
30.000000 MHz

4 |[cF step

Stop Freq
1.000000000 GHz

AUTO TUNE

97.000000 MHz

Auto
Man

Freq Offsef
OHz

X Axls Scale

Log
Lin

Signal Track

(Span Zoom)

KE\’SIGHT ingu. RE
AL Cougling DC

E4 Gain -10.00 4B Freq Ref It (5)

Al Auto

Frequency v - -

(Center Frequency m
14.000000000 GHz

fAtien: 20 d
Preamp: Off

PNO: Fast
Gale: Off
IF Gain: Low
Sig Track OFf

#Avg Type: Power (RMS |
AvglHold 110
Trig: Free Run

InputZ 500
Cor CCoRCal

PPPPPP

v

it
ke

e

Start 1.00 GHz

\,\W...JA,:. sy LN

pan
26.0000000 GHz

Swiept Span
Zero Span

Mkr2 26.375 GHzj

Ref Level 30,00 dBm -19.49 dBm

Ful Span

Start Freq
1.000000000 GHz

iStop Freq
27.000000000 GHz

AUTO TUNE
CF Step

2600000000 GHz
Auto

Man

IFreq Offsef

0Hz

;
bt

L nggora

X Axis Scale
#Video BW 3.0 MHz Stop 27.00 GHz|

Sweep ~50.3 ms (1000 pis); LL?

0| hertn, 200 @ "

W

»4 (o

15261 = e |OW Soan Zoomi

Project No.: JYTSZE210200

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Tel: +86-755-23118282, Fax: +86-755-23116366

Page 35 of 91




